
Administrative Package 
Cover Page 

This file contains the following documents:

1. Summary of application (in plain language)

English
Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit)

English
Alternative Language (Spanish)

3. Application materials

Portada de Paquete 
Administrativo 

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 
propuesta

Inglés
Idioma alternativo (español)

2. Primer aviso (NORI, el Aviso de Recepción de Solicitud e Intención de 
Obtener un Permiso)

Inglés
Idioma alternativo (español)

3. Solicitud original



TCEQ-20972 (11/08/2024) 
[...]
9 KB HOME LONE STAR LP 11320 RICHMOND AVE HOUSTON TX 77082 10551 FARRELL RD 213983

10 MAXEDON CAPITAL INVESTMENTS LLC 107 APRIL WATERS DR W MONTGOMERY TX 77356 10201 FARRELL RD 429682
11 MC & GE I LLC PO BOX 1220 CONROE TX 77305 11260 MEADOR RD 42802



FOSSATI, TARYNN 

107 APRIL WATERS DR W 

MONTGOMERY, TX 77356 

 

  

DOYLE, DAMEON M 

3809 BROWNWIND TRL 

DEER PARK, TX 77536 

 

  

RMDMG LTD 

PO BOX 1220 

CONROE, TX 77305 

 

 

CONROE INDUSTRIAL 

DEVELOPMENT CORP 

PO BOX 3066 

CONROE, TX 77305 

 

  

ALBITTER FAMILY PROPERTIES 

LLC 

15054 CREIGHTON RD 

CONROE, TX 77302 

 

  

ALBITTER FAMILY PROPERTIES 

LLC 

15054 CREIGHTON RD 

CONROE, TX 77302 

 
 

7 COVES DEVELOPMENT LTD 

28408 SWEETGUM RD 

MAGNOLIA, TX 77354 

 

  

KB HOME LONE STAR LP 

11320 RICHMOND AVE 

HOUSTON, TX 77082 

 

  

KB HOME LONE STAR LP 

11320 RICHMOND AVE 

HOUSTON, TX 77082 

 

 

MAXEDON CAPITAL 

INVESTMENTS LLC 

107 APRIL WATERS DR W 

MONTGOMERY, TX 77356 

 

  

MC & GE I LLC 

PO BOX 1220 

CONROE, TX 77305 

 

 
 

 

,   

 

 

 

,   

 

 
 

 

,   

 

 
 

 

,   

 

 

 

,   

 

 
 

 

,   

 

 
 

 

,   

 

 

 

,   

 

 
 

 

,   

 

 
 

 

,   

 

 

 

,   

 

 
 

 

,   

 

 
 

 

,   

 

 

 

,   

 

 
 

 

,   

 

 
 

 

,   

 

 

 

,   

 

 
 

 

,   

 

 
 

 

,   

 



 

 

 

 

 

Domestic Wastewater Permit Application 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

 

 

 

 

 

 

 

 

EXHIBIT 6 
 

Original Photographs & Map 

  

 

 

 

 

 

 

 



PICTURE 3

PICTURE 4

Picture 1: Map

Picture 2: WWTP Site

PICTURE 2



Picture 3: Discharge

Picture 4: Discharge



 

 

 

 

 

Domestic Wastewater Permit Application 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

  

 

 

 

 

 

 

 

 

 

EXHIBIT 7 
 

Buffer Zone Map 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 



Path: X:\Special_Projects\660008.01\working.aprx  Layout: Pg10_WWTP_SitePlan_Ph1_Map Date:  5/19/2025 11:58 AM  User: mrm

SITE PLAN MAP
(PHASE I)

SEVEN COVES TRACT

1 INCH EQUALS 100 FEET

Stream

WWTP Site

Service Area

MCAD Parcels

150-ft Facility Buffer

WASTEWATER TREATMENT
PLANT LOCATION

FUTURE HOUSING
DEVELOPMENT

 WWTP Boundary

APPLICANT'S
PROPERTY

SERVICE AREA
BOUNDARY

0 50 100 150

150-ft
Buffer Zone



 

 

 

 

 

Domestic Wastewater Permit Application 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

 

 

 

EXHIBIT 8 
 

SPIF 

 
 

 

 

 

 

 

 

 



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: 7 Coves Development Ltd. 

Permit No. WQ00 Click here to enter text. EPA ID No. TX Click here to enter text. 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 

Approximately 0.6 miles northwest of the intersection of Seven Coves Rd and Farrell Rd in 
Montgomery County 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Jonathan Liu 

Credential (P.E, P.G., Ph.D., etc.): P.E. 

Title: Project Manager 

Mailing Address: 10377 Stella Link Dr 

City, State, Zip Code: Houston, TX 77025 

Phone No.: 713-942-2700 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: jdl@as-engineers.com 

2. List the county in which the facility is located: Montgomery 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
Click here to enter text. 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

Discharge into an unnamed tributary then to East Fork Crystal Creek, then into the West 
Fork San Jacinto River, then to San Jacinto River. 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☐   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☐   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☐   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
Click here to enter text. 

2. Describe existing disturbances, vegetation, and land use:  
Click here to enter text. 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
Click here to enter text. 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
Click here to enter text. 

 



 

 

 

 

 

Domestic Wastewater Permit Application 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

  

 

 

 

 

 

 

 

 

 

EXHIBIT 9 
 

Treatment Process Description and Design Features 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 



Treatment Process Description and Design Features 

The proposed Phase I is designed to treat a flow rate 0.08 MGD. The proposed Phase I facility will be a 

wastewater treatment plant operating as a suspended growth activated sludge process in the single-

stage nitrification mode and will be comprised of one (1) onsite grinder pump station, one (1) common 

headworks with manual bar screen, one (1) aeration basins, one (1) clarifier, one (1) chlorine contact 

basin, and one (1) aerobic digester. Raw sewage will be pumped from the grinder pump station to the 

headworks. Then the influent flows to the aeration basin where it will be mixed with return activated 

sludge to create mixed liquor. The aeration basin will operate in the single –stage nitrification mode to 

consume organics and break down ammonia. From the aeration basin, the mixed liquor flows to the 

secondary clarifier for clarification. After clarification, the treated effluent flows to the chorine contact 

basin for disinfection and the waste activated sludge is pumped to the digester for further treatment 

before being hauled off. From the chlorine contact basin, the effluent flows over a weir for flow 

measurement then on to the outfall. 

The proposed Phase II is designed to treat a flow rate 0.16 MGD and will expand the existing wastewater 

treatment plant. The facility will continue to operate as a suspended growth activated sludge process in 

the single-stage nitrification mode and will be comprised of one (1) onsite grinder lift station, one (1) 

common headworks with manual bar screens and flow splitting weirs, two (2) aeration basins, one (1) 

clarifier, one (1) chlorine contact basin, and two (2) aerobic digesters. Raw sewage will be pumped from 

the lift station to the existing headworks where flow is split into two (2) separate trains. Then the 

influent flows to the aeration basins where it is mixed with return activated sludge to create mixed 

liquor. The aeration basins operate in the single –stage nitrification mode to consume organics and 

break down ammonia. From the aeration basins, the mixed liquor flows to the secondary clarifiers for 

clarification. After clarification, the treated effluent flows to the chorine contact basin for disinfection 

and the waste activated sludge is pumped to the digester for further treatment before being hauled off. 

From the chlorine contact basin, the effluent flows over a weir for flow measurement then on to the 

outfall. 

The final phase of the facility is the proposed operational phase of 0.48 MGD. The proposed facilities for 

this phase will replace the existing plants with a new proposed plant that is designed and constructed to 

treat 0.48 MGD and will operate as a suspended growth activated sludge process in single-stage 

nitrification mode. This phase will include the existing onsite lift station, one (1) headworks with 

mechanical bar screen and flow splitting weirs, two (2) aeration basins, two (2) clarifiers, two (2) 

chlorine contact basins, and two (2) aerobic digesters. In this phase, raw sewage will be pumped from 

the existing onsite lift station to the proposed headworks where flow will be split into two (2) separate 

trains. Then the influent flows to the aeration basins where it is mixed with return activated sludge to 

create mixed liquor. The aeration basins operate in the single –stage nitrification mode to consume 

organics and break down ammonia. From the aeration basins, the mixed liquor flows to the secondary 

clarifiers for clarification. After clarification, the treated effluent flows to the chorine contact basin for 

disinfection and the waste activated sludge is pumped to the digester for further treatment before being 



hauled off. From the chlorine contact basin, the effluent flows over a weir for flow measurement then 

on to the outfall. 

• An Autodialer will be installed to detect power outages and equipment failure. The Autodialer 

will incorporate high level sensors on the wastewater treatment plant units. Once a problem is 

detected, the Autodialer will call preprogrammed numbers to notify the operations company. 

Once the notification is answered, the operations company will dispatch an operator to the 

facility. 

• The facility will include an onsite generator for emergency power outages. The generator will 

provide sufficient power for the grinder/lift station, blowers, and chemical feed system. An 

automatic transfer switch will be included to transfer the electrical loads to the generator during 

an outage. 

• The plant features stand-by blowers. The collection system will be new and minimum infiltration 

is anticipated. The plant is to be maintained and operated by personnel licensed by the State of 

Texas. 

• The plant is designed to be maintained without bypassing. Replacement or repair of the interior 

coating system is the only maintenance item that would necessitate bypassing and the epoxy 

system should last 20-30 years. 

• An intruder resistant fence will be placed around the facility. 

 



 

 

 

 

 

Domestic Wastewater Permit Application 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

EXHIBIT 10 
 

Treatment Units 

 

 

 

 

 

 



 

DIMENSIONS OF TREATMENT UNITS 
 

A. WWTP PLANT:  0.08 MGD WWTP Complete Mix Activated Sludge  

Type of Unit                           # of Units  Size (depth, width, length & volume)                                                 
        

Aeration Basin  1  10.5’ water depth x 15.0’ width x 40.0’ length each.   

    Total Volume = 6,300 CF  

 

Clarifier  1  30’ diameter has 707 sq. feet, sidewater depth of  

    10.5’, Volume of 7,422 CF 

 

Chlorine Contact   1  Depth = 10.5’, width = 5’,  

    Length = 25.0’, Volume = 1,313 CF 

 

Digester  2  10.5’ water depth x 15.0’ width x 35.0’ length each.   

    Total Volume = 11,025 cf   

 

B. WWTP PLANT:  0.16 MGD WWTP Complete Mix Activated Sludge 

 

Type of Unit                            # of Units  Size (depth, width, length & volume)                                                 
 

Aeration Basin  2  10.5’ water depth x 15.0’ width x 40.0’ length each.   

    Total Volume = 12,600 CF  

 

Clarifier  1  30’ diameter has 707 sq. feet, sidewater depth of  

    10.5’, Volume of 7,422 CF 

 

Chlorine Contact   1  Depth = 10.5’, width = 5’,  

    Length = 25.0’, Volume = 1,313 CF 

 

Digester  3  10.5’ water depth x 15.0’ width x 35.0’ length each.   

    Total Volume = 16,538 cf   

 

C. WWTP PLANT:  0.48 MGD WWTP Complete Mix Activated Sludge 

 

Type of Unit                            # of Units  Size (depth, width, length & volume)                                                 
 

Aeration Basin  2  10.5’ water depth x 25.0’ width x 75.0’ length each.   

    Volume = 39,375 CF total   

 

Clarifier  2  50’ diameter has 3,927 sq. feet, sidewater depth of  

    10.5’, Volume of 41,232 CF total 

 

Chlorine Contact   2  Depth = 10.5’, width = 5.0’,  

    Length = 35.0’, Volume = 3,675 CF 

 

Digester  2  10.5’ water depth x 30.0’ width x 75.0’ length each.   

    Volume = 47,250 CF total 



 

 

 

 

 

Domestic Wastewater Permit Application 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

 

 

 

 

 

 

 

EXHIBIT 11 
 

Schematic Flow Diagram Process 

 

 

 

 

 

 

 



11A
0.08



Proposed

11B
0.16



11C
0.48



 

 

 

 

 

Domestic Wastewater Permit Application 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

 

 

 

 

 

 

 

 

 

 

EXHIBIT 12 
 

Service Area Map 

 
 

 

 

 

 

 

 

 
 

 

 

 

 

 



D
EER

H
A

V
EN

 C
IR